

## Test Certificate Statement

This is to certify that, at the request of M/s. **Kaptan Celik Halat Sanayi Ve Tic As** We have manufactured and tested the ropes as per requirement at our principal works at Parbhani (M.S.) India.

**CERTIFICATE NO.** : KR-23C3069

**DNV-GL Product Type Approval No.** : TAK000021R

**Place of Manufacturing** : M/s Kohinoor Ropes Pvt. Ltd., Selu, Dist. Parbhani (M. S.) India.

**Materials / Items** : 8 Strand TECHFLEX Rope, White Color with 2 Red Tracer, with 1.8 mtr Eye-Splicing Wrapped with Canvas at Both Ends, UV Resistant.

### Item Tested:

Size / Dia (MM)	Length (Meters)	Bag No.	Required Minimum Breaking Strength (M Tons)	Breaking Strength of Sample (M Tons)
76	220	401 – 408	113.75	114.5

**Testing Performed** : As per ISO: 2307, ISO: 10556, OCIMF, MEG4 and Type Approval guidelines.

**Identification** : Packed in Kohinoor printed White Colour Woven Fabric.

**Label** : TYPE../ SIZE..MM / COIL LENGTH..Mtrs./ COLOUR-TY../ ORDER NO../ BAG No../ REFERENCE NO..

**Note** : Ropes are confirming to OCIMF, Type Approval and MEG4 guidelines.  
Certificate issued based on test results.

The testing performed and certificate issued without prejudice to whomsoever it may concern.



A handwritten signature in blue ink.

QC Incharge  
Kohinoor Ropes Pvt. Ltd.

**Date:** 11-03-2023